34—425 (5—4A
10" TILTING ARBOR BENCH SAW (OLD STYLE)

Revised 1-1-86
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Replacement Parts

Ref, Paxt Ref, Part

No. No. Description No. No. Description

1 902-07-020-7176 Spanner Nut 70 422~03-036~0001 Dust Chute

2 902-01-200-9848 Hex Jam Nut, L.H. Acme Thread 71 904-10-101-3163 Spacer

3 902-01-200-9847 Hex Jam Nut 72 422-04-014~5011 Clip

4 402-04-031-5002 Switch Cover 73 422-03-108-0003 Tie Rod

5 904~05-010-6664 Keyed Lockwasher 74 422-03-104-0001 Saddie Block

[ 422-04-103-5001 Flange 75 422-03-112-0003 Shoulder Bolt

7 904-07-010-5569 Washer 76 Camnot Furnish End Plug

8 928-06-020-7382 Bearing Spring 77 901-04-150-0206 5/16-18 X 5/16" Set Scr.

9 422-03-091-0001 Table 78 901-04-190-0286 #8-32 X 1/4" Set Scr., Fl. Pt.

10 422-03-014-0091 Front Trumion Bracket 54 901-02-010-0551 ' #10-32 X 1/4" Rd, Hd. Mach, Scr.
11 422-03~014-0002 Rear Trunnion Bracket 79 901-02-010-0564 #6-32 X 3/8" Rd, Hd. Mach, Scr,
12 Cannot Furnish Front Trunnion 80 901-02-010-0593 #10~-24 X 3/8" Binding Hd. Mach. Scr.
13 422-03-095-0002 Rear Trunnion 81 901-01-060-0603 1/4-20 X 7/8" Hex Hd, Cap Scr.
14 422-03-014-0003 Arbor Bracket 82 901-01-060-0610 7/16-14 X 3 /4" Hex Hd, Cap Scr,
15 422-03-017-0001 Tilt Shaft Bushing (right) 83 901-01-060-0615 7/16-14 X 1-3/4" Hex Hd, Cap Scr,
16 422-03-017-0002 Tilt Shaft Bushing (left) 84 901-01-060-0642 3/8-16 X 1" Hex Hd. Cap Scr,
17 422-03-017-0003 Hlevating Shaft Bushing 85 Camnot Furnish 1/4-20 X 4" F1, Hd, Stove Bolt
18 422-03-318-0001 Cabinet 86 202-01-210-1079 1/4~-20" ESNA Nut

22 422-03-406-0002 Motor Pulley, Incl: 87 902-01-020-1226 5/8-18 Hex Jam Nut

20 901-04-170-0233 1/4-20 X 5/16" Set Scr, 88 902-01-010-1290 7/8"~14 Hex Jam Nut

23 422-03-080-0001 "Taflon" Roller 89 904-03-020-1775 #10 Internal Tooth Lockwasher

21 905-01-010-2735  1/8 X 1-1/4" Roll Pin 0 904-03-030-1792 7/8" External Tooth Lockwasher
24 422-03-014-0004 Motor Base Mount 91 9R7-03-010-2655 3/16 X 3/16 X 7/8" Straight Key
25 422-03-059-0001 Motor Hinge R» 905-01-010-2730 3/16 X 1-1/2" Roll Pin

26 928-03-091-4101 Torsion Spring 21 905-01-010-2735 1/8 X 1~1/4" Roll Pin

27 904-10~071-3827 Spring Loading Collar %3 Cannot Furnish Rubber Grommet

28 931-02-011-3535 Hand Knob 3 Camnot Furnish Rubber Bumper

29 951-01-050-7848 Tilt Pointer 95 902-03-000~-2953 Tinnerman Nut

30 904-10-101~-3164 Spacer 96 902-03-000-2954 Tinnerman Nut

31 422-03-106-0002 Arbor Bracket 97 901-06-110-3000 #6-32 X 1/4" Self Tapping Scr.
32 422-03-088-0001 Hevating Stop 98 901-06-170-3023 #10-32 X 1/2 Self Tapping Scr., Tmss Hd,
33 422-03-112-0001 Hevating Shaft 99 901-05~430-3025 Sheet Metal Screw, Truss Hd.

34 422-03-112-0002 Tilt Shaft 100 901-01-060-3080 7/16-14 X 1-1/2" Hex Hd, Cap Scr,
35 929-76-010-6320 Kmuckle 101 901-01-060-3123 3/8-16 X 5/8" Hex Hd. Cap Scr.
36 422-03-106-0003 Motor Base Shaft 102 920-08-040-5344 Bearings

37 904-10-051-3870 Thrust Washer, Slotted 103  Cannot Fumnish 1/4-20 X 7-1/2" Bolt

38 951-02-010-7834 Tilt Angle Scale 104 48245 Hex Wrench

39 422~03-303-0002 Arbor w/Flange 105 34-105 10" Combination Saw Blade

40 930-01-991-4792 Hand Wheel 106 34-154 - Table Insett, Incl:

41 902-01-201-2565 Zero Adj. Nut 107 901~04-380-4560 1/4-28 X 3/8" Set Scr.

42 904-10~031-3826 1/2"1.D., 1"0.D. X 1/8" Steel Washer 108 34-525 Wrench

43 Cannot Furnish Cabinet Trim( Strip 109 48273 Hex Bar Wrench

44 422~03-354~0001 Pulley Guard 110 Cannot Furnish 3" Dia, Pulley, 5/8" Bore, Inc;
45 Cannot Furnish Front Guide Rail 111 901-04-190-0201 5/16-18 X 5/16" Set Scr, Flt, Pt.
46 Cannot Furnish Rear Guide Rail 112 Cannot Furnish V-Belt

* 422-16-343-0003  Rip Fence Complete, Const, Of:

* 422-03-327-0001 Front Clamp Block, Incl: * NOT SHOWN

47 422-03-010-0001 Front Clamp Rlock

48 931-02-011-3536 Hand Knob

49 422-03-411-0001 Pinion & Shaft

50 951-01-020-7849 Pointer

51 422-03-010-0002 Wedge

52 422-03-411-0002 Lock Stud

53 422-03-079-0002  Spring Clip

54 901-02~010-0551 #10-32 X 1/4" Rd, Hd. Mach, Scr.

55 901-02-140-0591 Binding Hd. Mach, Scr.

56 901-20-230-3801 #8-32 X 3/8" Lockwasher

57 422~04-343~5001 Rip Fence Body

58 928-01-041-4118 Coil Spring

59 422-04-108-5001 Rear Clamp Rod

60 422-03-027-0001 Rear Clamp Hook

61 1087534 Knob

62 422-04-010-5002 Rear Clamp Block

63 422-04-067~5001 Lever

64 905~04-071-4459 Pin

65 904-01-030-1650 Washer

66 901-01-060-0629 5/16-18 X 3/8" Hex Hd, Cap Scr.

67 901-01-060-0677 3/8-24 X 1/2" Hex Hd. Cap Scr,

68 904-01-010-1603 1/4" Steel Washer

69 904-01-010-1604 5/16" Steel Washer
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